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AR PR e Sl ZATAN
Sample name Li-ion battery Test category After testing
=} = =
RIS 355773 HF 0 H A 2017-01-19
Sample model Accepted date
=) - 2
RS 3.8V 8.25Wh WATFia F A 2017-01-20
Sample specification Test start date
RS B T
Sample quantity(pcs) Test end date
T REEFTREIRRHE A PR\ 5]
Consignor Dongguan Amperex Technology Limited
- W E T ARERE TR IR E DL 15
LA bt . .
. ] West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address ; :
Province, P. R. China
38 THEHTREIR M A BR A ]
Manufacturer Ningde Amperex Technology Limited
—  ER A TR T A X T e 1 5
1l 7 No.1 XinGang Road, Zhangwan Town, JlaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address .
China
iﬂ!uiﬁffi;%%%# RERE: 15°C -25°C; IRBBE: 45%~75%
et SlvIronmrent Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERRS I W R/ R R A
Appearance Silver nylon/Al/PP compound film
BAE Rkt il KB Fbs i
T ST/SG/AC.10/11 Rev.6, 38.3
PR T7 AN 2 A e

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3

AL AR REh. b SMERAEEG BRI SRSIEOR

AT H . . ; o .
: Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced
Test items ;
discharge
LK, BrEMFEREE GRTEREYEmENT RRAREF N
MR ZEH ST/SG/AC.10/11 Rev.6, 38.3 }RHE Ay TR
Canclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3
YN /i P AL 20T 2,13
Testers % f 20/7 ‘2 /3 j’_.ﬁE
ETL PN
Compiler M 2000 2.1
% fﬁwﬁaﬁmwﬁrsw\aa
Checker % 2200 14 SR L /\:,
Dongguan»Amperex = \}
Technology Limited Test Cent
a/l’f{%” ). 2. /¢ i Vg 1
i1 2 BARATHA ! \ (51 nature) 5 /
Approval Cai JingJing: Technical Director N - J
FRAERE: T S——
Guo Jiali: Center Director
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 EEpr YN AL
Sample description and description
R AR ; EiUR=)
Sample name BT i Model e
ﬁiﬁiﬁ. 2170mAh ﬁ_‘% MR 3.8V
Rated capacity Nominal voltage
H i AL 2E 2 Ay
Battery chemical composition -1 R
WA TR 7 e HR R 5 T AL I IMEREAT FE L (1.52A CC to 4.35V, then CV to 50mA)
Test charge program _ .
o aiasmimil e AR5 L B FR L MO B OB UL R (1.0Cmin DC 1o 3.0V)
est using a program
DHAAE i B

Test sample image

B 1. 1R B2
Figure 1: positive Figure 2: negative

Bl 3: iR
Figure 3: Logo
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Sl - e > E G N ;:‘3,’ g NN I é:h 1 y
FE | WikmRan | WEERIRRERE e | AT g
Ko. Naitie: oFtest tandard requirement or the clause Test result Test Remark
number of standard conclusion
B ) BAE CRTBREWIEHIENT BN | pk1 oy
1 Altitude simulati FRUEFAE» R36 T1; UN Manual of Test and . /
titude simulation | crigeria ST/SG/AC.10/11/Rev.6, 38.3 Test 1 See Appendix 1 Passed
B IR TG BRAE CRTEREEMmIERT REA | g 2 o
2 h FRUEF MY AR5 T2; UN Manual of Test and . /
Thermal Criteria ST/SG/AC. 10/11/Rev.6, 383 Test 2 See Appendix 2 Passed
sz WA CETRRIEMIRIS ROR | 5 sk 3 op
3 . . FRHEFEM» K58 T3; UN Manual of Test and . /
Vibration Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 3 See Appendix 3 Passed
ik BRAE CRTEREEMNENT BB | psk 4 L%
4 PR M R5E T4; UN Manual of Test and . /
Shock Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 4 See Appendix 4 Passed
SRS B CETRERMEROELS WRR | [ 5 ois
5 External FRWEFEM» 1R5& TS; UN Manual of Test and . /
shorbcireuit Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 5 See Appendix 5 Passed
B AL BAE GRTRREWEImIERT REA | ppke L8
6 KRN R T6; UN Manual of Test and i /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 6 See Appendix 6 Passed
4 W EFH / / / ek
Overcharge unnecessary
B BAE CRFRESERIEIE ROR | U 8 o
8 . WREFE My R TS; UN Manual of Test and . /
Forced discharge Criteria ST/SG/AC. 10/11/Rev.6, 38.3 Test 8 See Appendix 8 Passed
SR /
Test items
P H 25
N . YA\
A3 AL IR L Name / Post /
Subcontracted test condition s E code
Subcontracted
Laboratory H ik / HLIE /
Address Tel.
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P | AT H 4445 [ 25
No. Name of test items Altitude simulation
. Y S > ‘ ﬁ[“iﬁ
- ;pgﬁnn ,{kld;& XA Before test DA JE After test RERE ﬁﬂiig sim
ample Mass loss -
Sample No. dans | TVRBCE | JFERLE | MMRR | FEBE | o) OCV | Test
m (g) U (V) m; (g) Uz (V) (%) result
HIRFELETH
0216C58F1039 leyc fully 32.6694 4.319 32.6687 4316 0.00% 99.93% (0]
charged
HIRTERTEH
0216C58F1034 lcyc fully 32.7807 4317 32.7797 4314 0.00% 99.93% (@)
charged
HIRTBETHR
0216C58F1036 lcyce fully 32.9969 4.320 32.9970 4317 0.00% 99.93% (@)
charged
HIRGETH
0216C58F1035 lcyc fully 32.9471 4314 32.9463 4.311 0.00% 99.93% (0]
charged
HREETH
0216C58F1037 lcyc fully 32.7119 4315 32,7111 4312 0.00% 99.93% 0]
charged
HRGBETH
0216C58F1038 lcyc fully 32.6345 4.320 32.6336 4317 0.00% 99.93% (0]
charged
HiREETH
0216C58F1040 Leye fully 33.0021 4315 33.0009 4311 0.00% 99.91% @)
charged
BHIRBETIHR
0216C58F1033 leye fully 32.6590 4.303 32.6577 4.301 0.00% 99.95% O
charged
HIRBETHR
0216C58F1041 leye fully 32.5906 4318 32.5893 4315 0.00% 99.93% (0]
charged
HREETEHR
0216C58F1042 leye fully 32.5062 4.302 32.5047 4.299 0.00% 99.93% 0]
charged
PT=EH

e LR V-HES DME; RBESY; F-ik; O-FihiR, JoHES, Joffk, JomR, JoRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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¥ . WA A | R
No. Name of test items Thermal test
HOR A A RT Before test MRS After test = FAwE | Uk
PGS *ﬁgﬁg " MEDR | Residual | 4%
SampleNo. | " | MU | FEIE | MRE | FEOBE | ) OCV | Test
m@ | UM | m@ | UMW (%6) | result
HKEETH
0216C58F1039 Ieye fully 32.6687 4.316 32.6648 4231 0.01% 98.03% (0]
charged
HXTETH
0216C58F1034 leyc fully 32.7797 4314 32.7752 4.230 0.01% 98.05% O
charged
HIREETIH
0216C58F1036 Ieye fully 32.9970 4317 32.9929 4226 0.01% 97.89% (0]
charged
HRGBETH
0216C58F1035 leyc fully 32.9463 4.311 32.9425 4.227 0.01% 98.05% 0]
charged
HREETEH
0216C58F1037 leyce fully 32.7111 4312 32.7081 4.228 0.01% 98.05% (0]
charged
HREETH
0216C58F1038 Leyc fully 32.6336 4317 32.6302 4.233 0.01% 98.05% 0]
charged
HIREETEH
0216C58F1040 leye fully 33.0009 4311 32.9975 4.223 0.01% 97.96% (0]
charged
EIRSEETEH
0216C58F1033 Icye fully 32.6577 4.301 32.6539 4224 0.01% 98.21% (0]
charged
BRI
0216C58F 1041 leyce fully 32.5893 4315 32.5862 4.235 0.01% 98.15% 0]
charged
BRsEATIL
0216C58F1042 | leycfuly | 32.5047 4.299 32.5013 4.223 0.01% 98.23% 0
charged
PUTZEH

B LHE; V-HES; D#ME; R-BESY; Fidk; O-oikie, JoHES, Joffk, oM, JoRXK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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Fiaz) 3 W5 H 2 F5 Pzl
No. Name of test items Vibration
- B A MR AT Before test WG After test R FARE |
HH Residual Gh L
Sample Mass loss i
SampleNo. | ST | MbRE | PRPLE | MR | FEBE | o OCV | Test
m; (g) U; (V) m; (g) U, (V) (%) result
HKTERH
0216C58F1039 lcyc fully 32.6648 4.231 32.6652 4.230 0.00% 99.98% O
charged
HiKTBETH
0216C58F1034 leyc fully 32.7752 4.230 32.7764 4228 0.00% 99.95% (@]
charged
HIRTETH
0216C58F1036 leyc fully 32.9929 4.226 32.9937 4225 0.00% 99.98% O
charged
HIRGERH
0216C58F1035 lcyce fully 32.9425 4227 32.9433 4.226 0.00% 99.98% O
charged
HIRGETEH
0216C58F1037 leye fully 32.7081 4228 32.7089 4226 0.00% 99.95% O
charged
BHKEETH
0216C58F1038 leye fully 32.6302 4233 32.6309 4232 0.00% 99.98% O
charged
HIRGBETH
0216C58F1040 leyc fully 32.9975 4.223 32.9985 4222 0.00% 99.98% O
charged
HIRGGETEH
0216C58F1033 leye fully 32.6539 4.224 32.6549 4.223 0.00% 99.98% O
charged
HIRGETH
0216C58F1041 lcyc fully 32.5862 4.235 32.5865 4234 0.00% 99.98% O
charged
HKEETH
0216C58F1042 lcyc fully 32.5013 4223 -32.5018 4222 0.00% 99.98% O
charged
TF=EH

¥ LR V-HES DRk RS FRA; O-FGiR, JoHER, Tk, TR, TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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hiacs 4 Wk H 425 ikn
No. Name of test items Shock
Py R A WA A Before test MR 5 After test RERL ?ﬁ;ﬁug ﬂi
Sample : Mass loss “H
Sample No. s | PR | FFEUE | MR | FEBE | OCV | Test
m; (g) U (V) m;(g) U, (V) (%) result
HIKELETH
0216C58F1039 leyc fully 32.6652 4.230 32.6642 4.229 0.00% 99.98% (0]
charged
HRTETH
0216C58F1034 leyc fully 32.7764 4228 32.7755 4228 0.00% 100.00% O
charged
HIKTETH
0216C58F1036 leye fully 32.9937 4225 32.9931 4224 0.00% 99.98% O
charged
HIRGEETEH
0216C58F1035 leyc fully 32.9433 4.226 32.9421 4225 0.00% 99.98% (@)
charged
HKTETH
0216C58F1037 leyc fully 32.7089 4.226 32.7080 4226 0.00% 100.00% 0]
charged
HIKTEETH
0216C58F1038 leye fully 32.6309 4232 32.6304 4.232 0.00% 100.00% O
charged
BHRTERH
0216C58F1040 leye fully 32.9985 4222 32.9973 4221 0.00% 99.98% (@)
charged
BKTEERR
0216C58F1033 leye fully 32.6549 4223 32.6547 4.223 0.00% 100.00% (@]
charged
HRTETHR
0216C58F1041 leye fully 32.5865 4.234 32.5859 4233 0.00% 99.98% 0]
charged
HXTETH
0216C58F1042 lcye fully 32.5018 4222 32.5006 4222 0.00% 100.00% 0]
charged
UT=EH

¥ LR V-HESG DR R-BERE; Pk O-Joithw, JoHER, ToME, TR, TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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T S WOATIE &5 | M
No. Name of test items External short circuit
Ao i 2 T o v ML
(=17 HoR A S A VA
RS IR Max. External Temperature WAZR i
Sample No. Sample status (‘C) Test result Remark
HkE&TH
0216C58F1039 TigioMfillyschatged 108.8 (@] /
0216C58F1034 One e 110.6 0 /
cyc fully charged
0216C58F 1036 FrkeE R 104.0 o) /
cyc fully charged
0216C58F1035 Mokt 101.8 o) /
cyc fully charged
0216C58F1037 Lo 112.3 o) /
cyc fully charged
0216C58F1038 TR RE 103.2 0 /
cyc fully charged
0216C58F 1040 B iy 112.0 o) /
cyc fully charged
0216C58F1033 Mot 104.5 0 /
cyc fully charged
0216C58F1041 i i 97.5 o) ¢
cyc fully charged
0216C58F1042 [t 106.8 0 /
cyc fully charged
PIFEH

¥ DRE; REH; F-RA; O-Tofifk, TR, XK.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e ) WRTRGH | B

No. Name of test items Crush

=] B
g (‘C) est result Remark
0216C58F1043 lci”s‘oﬁg‘fﬁi 21.7 o) /
0216C58F 1044 li*’s‘oig’fffty 21.8 o) /
0216C58F1047 lci’ﬁoig‘f’ffw 21.9 o) /
0216C58F1046 lci*ﬁoijj‘ffm%ty 22.0 0 /
0216C58F1048 lcifoiz‘i’fm%ty 222 0 /
PFEH

I DfRiE; F-RK; O-Jofifdk, JokXK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e . WkBIE &5 | W
No. Name of test items Forced discharge
s FERZS W2 5= #E
Sample No. Sample status Test result Remark
0216C58F1025 lcff*ﬁl’jﬁiﬁige ; 0 /
0216C58F1026 1cf§§fydﬁﬁ§fge ; 0 /
0216C58F1027 lcfgﬁfﬁ’fﬁfge ] 0 /
0216C58F1028 lcfjﬁl’y&ﬁi’z’ﬁfge ; 0 /
0216C58F1029 lcff*ﬁfi’fﬁfge ; 0 /
0216C58F1030 105&3‘(?5’25}‘]?@ ; 0 /
0216C58F1031 1cy;§f’§l’;ﬁi’flﬁ:%ge ; 0 /
0216C58F1032 lcycﬁf’ﬁl’jﬁiﬁfge ] 0 /
0216C58F1017 lcycﬁgﬁﬁﬁ’ﬁf@ ; 0 /
0216CssFlo1g | | HIEERA 0 /
0216C58F1019 | ;fgﬁﬁﬁfge ; 0 /
0216CS8F1020 | () ffl‘l’;"’fjﬁfge ; 0 /
0216C58F1021 | ;f;ﬁfﬁﬁfge ; o) /
0216C58F1022 | % fiﬁy%fﬁfge ; 0 /
0216C58F1023 | [ gf}fﬁﬁfge ; 0 /
0216C58F1024 | SOUIEERA 0 /
0216C58F1000 | SOBERE 0 /
0216C58F1010 | ;ffi’}l’;"ﬁﬁfﬁfge ; o) /
0216CS8F1011 | %0 WAERA 0 /
0216Cs8F1012 | OREERR 0 /
I D-fRdk; F-lRk; O-Jofitdk, JokKe.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L Al iy T A S 28 A B TCAK
The test report is invalid if not affixed the official seal of the laboratory to it.
2. RS TR BOTER
The test report is invalid if it is blotted out.
3. AR SR, PO Pk ke mA R
The conclusion of the consignation test is only valid for the provided sample.
4. ARERGAR LS FEHE A, A EkaZ .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

TREEHF AR AT A AR
Dong guan Amperex Technology Limited Test Center

udk: s E] R RSETAR LR Tl vy 1 5

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

L% Tel. : +86-0769-88989149

fEH Fax.: +86-0769-88989483

Wik Website : www.atlbattery.com

‘%’*Imf“-"‘j: 4



Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



